



分析报告单

g hA i j 3k  
l ) A 20140123  
S TA > UV  
B' CDA Q/GHKJ 78-2011  
> ? @A Na<sub>2</sub>S<sub>2</sub>O<sub>8</sub>  
> ? ! A 238.11  
B' EFA 2014-01-23

检 验 项 目	分析纯	化学纯	检验结果
! (Na <sub>2</sub> S <sub>2</sub> O <sub>8</sub> )	" 98.0%	" 95.0%	99.4%
# \$%&' ( )	* 4	* 6	+ 4
, - . /	* 0.03%	* 0.06%	+ 0.03%
01 / 2034 (5Cl 6)	* 0.005%	* 0.01%	+ 0.005%
78! (5N6)	* 0.03%	* 0.03%	+ 0.03%
9 (Mn)	* 0.0003%	* 0.0006%	+ 0.0003%
: (Fe)	* 0.001%	* 0.003%	+ 0.001%
; < = (5Pb6)	* 0.0025%	* 0.005%	+ 0.0025%

QRA